PARTNER |7 |©[%

Prod. nr. 16-115: 954 00 1181
Motor: Br & Str Vanguard 303777 Type: 0332 Trim: 01
Transaxel: Agrifab/Sundstrand T/A-R121431/BDU10S

SPAREPARTS

2 107 25 08-63

ELECTRICAL

7
{,;{7@

.
A B Cc D E
=9
23 516 &0 E1 "
- &40 12 @ 38
® 13
f
. No. Partna. Description No. Part no. Description
1 516 84 46-00 Key, Molded 23 817021008 Screw, Tapping, Hex Washer Head
2 53212 74.41 Harness, Light Socket 10-24 x 172
3 53200 41.52 Bulb, Light 24 53210 8624 Fuse .
4 5321028-72 Switch, Ignition 25 874 76 0412 Bolt, Hex 1/4-20 x 3/4
5 532 00 76-03 Tray, Battery 26 81909 1016 Washer 9/32 x 5/8 x 16 Gauge
6 532124211 Nut, Ignition 27 810 04 04-00 Washer, Lock 1/4
7 532110712 Switch, Light 28 873 22 04.00 Mut, Hex 1/4-20
& 5321099486 Solenoid 29 53212 31-98 Nut. Wing 1/4-20
9 B10 04 04-00 Washer, Lock 1/4 30 532 00 40-22 Nut, Hex
10 B73 22 04-00 Nut, Hex 1/4-20 31 5321024.76 Guard, Terminal
11 874 76 04-12 Bolt, Hex 1/4.20 x 3/4 32 872 24 04-60 Bott, Carriage 1/4.20 % 7-1/2
12 81004 0400 Washer, Lock 1/4 33 53212 28.22 Ammeter
13 873 22 04-00 Nut 1/4-20 34 532109748 Retay Assembly
14 532131563 Cover, Terminal 35 53210 25.01 Loop, Interlock, Tiller Atachment
15 532 12 56-22 Harness, Ignition 36 53212 49-85 Clip, Insulated
16 874 76 06-12 Bolt, Fin Hex 3/8-16 x 3/4 37 532121305 Switch, Plunger
17 53212 47-70 Cable, Battery 38 87368 04-00 Nut, Crownlock 1/4-20
18 532124773 Cable, Battery 39 532109553 Switch, Interlock
19 532 10 95-96 Clamp, Hose 40 B10 04 06-00 Washer, Lock 3/8
20 506 78 88-0 Bantery 41 5321236-20 Cover, ignition
21 532 10 56-87 Tube, Battery Drain 42 532 12 22-64 Cap. Battery
22 5321260-16 Switch, PTO .




CHASSIS AND ENCLOSURES




z

WG & WA —

Part no.

53212 75-14
532 12 42-94
532 12 66-56
532 12 1642
532 10 8105
532 12 12-49
532 10 55-11
532 12 3740
532 12 4181
532 10 55-31
532 10 55-09
532 10 60-82
532 12 41-18
532 10 55-25
532 12 17.94
532 12 05-79
532 12 48-99
532 10 82-56
532 00 27-51
532 12 3549
532 10 60-20
532 12 49-52
§32 12 49-51
532 12 34-87
532 12 78-66
873 95 10-00
532 12 7213
874 64 10-08
532 00 85-42
53212 12:51
532 12 05-29
532 10 58-38
532 10 58-39
532 00 91-51
532 10 90-15
532 10 90-16
532 11 08-28
532 00 53-20
532 12 70-18
532 12 4914
532 10 84-03

Description

Seat

Pan, Seat

Bracket, Pivot, Seat
Fander

Sheild, Heat

Spacer, Spiit

Strap, Fender
Spring, Compression
Spring, Comprassion

Clip, Insulated
Cap, Fuel
Tank, Fuel

Stem, Tank, Fuel
Clamp, Hosa

Drawbar

Nut, Keps  10-32 UNF
Chassis Assembly
Screw, Slotted Pan Head
Ling, Fuel

Strip, Foam 9/32 x 1D = A/8
Washer, Nylon .44 x .75 x .032

Fietainar, 1/4 turn
Receptacts, 1/4 turmn
Grommet

Bracket, Pivot, Frame, LH

Bracket, Pivot, Frame, RH

Panel, Dash, RH
Clip, Insulated
Bolt. Shoulder
Footrest, RH
Panel, Side, AH

SBBYRRTIBRTZBLITRLY

g
DEWN =

3

Part no.

532 12 00-68
532 11 03-50
532 10 85-12
819 13 16-11
532 00 91-51
532 10 55-28

874 76 06-12
874 76 06-24

81913 1316
532 10 80-67
532 10 68-10
532 12 36-50
532123743
874 76 04-12
819 09 14-13

Description

Knob, Seat, 172"
Strap, Assembly, Grill
Bracket, Pivot, RH
Washer 1332 x 1 x 11 Gauge
Grommat, Split

Girilf

Lens, RH

Clip, Fusl Line
Bracket, Pivot, LH
Bezel, Headlight
Lens, LH

Bolt, Shoulder 5/16-18

Nut, Crownlock 5/16-18
Screw, Special

Screw, Hex /816 x V4
Locknut 1/4-20 UNC

Nut, Crownlock 3/8-16
Screw, Hex 3/8-16 x 3/4
Washer 17/32 x 1-3/16 x Gauge
Bolt, Hex 3/8-16 x 1-1/2
Boit, Carriage 1/4-20 x 1.1/4
Bolt, Camriage 3/8-16 x 1
Bolt, Hex ¥8-18 x 34
Washer 13/32 x 13/16 x 16 Gauge
Painut

Washer

Stud, 1/4 turn

Shiokl, Heat, Front

Boit, Hax 1/4-20 x 34
Washer 9/32 x 7/8 x 13 Ga.
Nut 1/4.20

Pointer, Height Indicator




POWER AND MECHANICAL CONTROLS GROUP

5
OPTIONAL EQUIPMENT

Spark Arrester Kit




wr

SobER2EERYS

Part no.

532 12 48-72
532 12 2440
532 13 27-57
532 10 59-53
817 03 08-08
532 12 32-23
332 00 2751

819 13 10-16
532 13 13416
813 28 03-36
813 00 03-00
810 04 06-00
532 12 10-06
532 11 0810
81915 1218
812 00 00-37
874 78 0412
532 13 3261
532 07 16-73
819 29 20-18
$1913 1611
876 02 0312
874 76 08-24
532 11 0448
53212 24-24
532 12 45363
532 12183
874 768 05-14
532 11 04-47
532 12 45-18
532 11 08-07
532 12 46-70
532 12 56-31
532 1259-25
53212 48-74

Description

Cover, Pedal

Mutler

Control, Throttie

Air Duct, Intake

Screw. Hex, Spicer Lock B x 1/2
Extension, Air Duct

Clip, Fuei Line

Engine

Washer 13/32 x 5/B x 16 Gauge
Washer 13/32 x 13/16 x 16 Gauge
Pip Nipple, Standard

90* Elbow, ¥8 NPT

Washer. Lock %6

Rod Assembly, Lever

Trunnion, Depth Stop

Washer 15/32 x 34 x 18 Gauge
Ring, Klip

Screw, Hex 1/4-20 x ¥4

Rod, Brake, Park

Cap, Parking Brake

Washer 29/32 x 1-1/4 x 18 Gauge
Washer 1332 x 1 x 11 Gauge
Pin, Cotter 3/32 x 34

Screw, Hex 3/8-16 x 1-1/2 Type TT
Lift, Link, Adjustable

Shaft, Pedai, Foot

Aol Pin 316 x 1

Bearing, Nylon

Screw 516-18x 78

Trunnion, Lift

Shait Assermbly, Lift

Nut, Hex, Special

Retainer, Spring

Grip. Handle

Plunger, Lever, Lilt

Spring

47

EEIERELIFEY NIRRTV BRIBERIRNLNL LS

Part no.

532 12 30-96

819 21 1616
532 121891
812 00 00-22
532 12 59-25
532 12 3789
532127783
873 68 06-00
532 11 00-29
532 11 07-29
532 10 57-06
5§32 12 32.05
874 76 06-24
532 11 0818
812 00 00-39
532 105709
532 10 57-10
876 02 04-16

532 10 13-26
873 71 0700
532 12 24-34
532 12 24-35
873 35 068-00

873 35 06-00
532 12 2439
532 12 29-81
874 76 06-24
87371 0700
532 12 18-51
874 78 04-12
532 12 58-91
81909 10-16
B17 03 08-08

Description

Lever Assambly, Hand Kit
{includes Key 21)

Washer 21/32 x 1 x 16 Gauge
Knob, Infinite 3/8-16

E-Ring

Button, Plunger

Arm Asgembly, idier

Pulley, dler

Ratainer, Beit

Bolt, Hex 3/8-18x 1-1/2
Washer, Hardened
Ring, Klip

Spring, Return, Clutch
Link, Clutch

Pin, Cotter 1/8x 1

Deflactor, Muffier
Nut, Hex 7/16-20

xhaust,
Oil Drain Plug (See Engine Pages
For Replacemeant Part Number)
Nut, Hex, Jam 3/8
Bracket, Muffler Mounting
Shield, Heat
Boit, Hex 3/8-16 x 1-1/2
Nut, Crownlock 7/16-20
Spart Arrester Kit
Screw, Hex 1/4-20 x X4
Shield Hez!

Washer
Screw Spiderniock

.




w
2
(-
4
- Q
o
T8
Q
4
<
o
=
1 of
Th
=
)




3

[-N-- R R S AN L

EABRUBRRBEUBYRRNNN

Part no.

532 00 54-79
532 12 68-05
873 94 08-00
532100712
53212 14.72
5§32 10 07-11
532 10 60-15
532 12 00-28
532 12 47-68
532 10 98-16
874 76 06-12
532 121749
532 12 8755
873 68 06-00
532 12 40-39
532 05 70-79
53212 751
812 00 00-28
532 12 49-31
532 12 40-34
874 76 06-24
532 10 55-18
874 76 05-14
873 68 05-00
53212 1195
873 68 06-00
874 78 0540
532 12 12-36
532 10 60-01
532 12 40-35
532 12 66-84
810 04 04-00
532 13 27-81
874 76 0512
810 04 06-00
872 11 0808
532 10 80-75
819 11 1418

Description

Ptug, Button

Insert. Wheet. Steering
Locknut. Top 1/2-20 UNF
Washer

Wheel, Steering
Adapter, Wheel, Steering
Sleeve, Steering

Dash

Plate, Dash

Nyliner, Snap In

Screw, Hex 3/8-16 x ¥4
Washer 25/32 x 1-1/4 x 16 Gauge
Shaft, Steering

Nut ¥8-16

Brackst, Steering

Washer, Thrust

Shaft, Pitman

Ring, Klip

Bearing, Thrust

Gear, Sector

Boll, Fin Hex 38-16x 1-1/2
Dash, Lower

Screw 5/16-18 x 718

Nut, Crownlock 5/16-18
Saddle

Nut, Crownlock 3/8-18
Bolt, Hex 5/16-18 x 2-1/2

Spacer

Plate. Support, Battery
Support, Shaft

Washar, Shim 1/4 x 5/8 x 0.62
Washer, Lock Hvy. Helical 1/4
Control, Choke

Screw, Hex 3/8-16 x 374
Washer, Lock 3/8

Bolt, Carriage 3/8-16x 1

Axie, Front

Washer 11132 x 7/8 x 16 Gauge

BIFIIAFRANIITEI8R LB

Part no.

874 01 10-56
532 11 04-38
873 60 01-00
819 13 13-16
532 13 04-80
532 13 04.59
53212 1748
532 13 0467
810 04 05-00
B73 81 0500
532 12 43-37
532 13 04-68
810 04 0600
873 61 06.00
532 12 47-20
872 21 10-10
532 10 4757
532 00 2751
873 35 06-00
532 12 12-32
532 06 91-92
532 06 51-39
532 00 02-78
532 00 90-40
532 10 67-32
533 30 11-40
532 12 4460
§73 6 04-00
532 05 99-04
872 14 06-20
532 12 12-35
819 17 16-16
819 27 20-16
874 31 04-16
81909 14-13
B74 78 04-12
873 58 05-00

Description

Bolt 5/8-11 x 3-172

Bearing, Spacer, Axle Front
Locknut, Hex with Washer Insert 5/8-16
Washer 13/32 x 1:¥18 x 16 Gauge
Spindie, LH

Spindle, RH

Washer 25/32 x 1-5/8 x 16 Gauge
Aod, Tie

Washer, Lock, Heavy Helical Spring
Nut, Hex, Nylon 8/16-24 UNF

Beari

ng
Link, Drag
Washer, Lock 3/8
Nut, Hex ¥/8-24
Bushing, Steering
Screw, Hex 10-16x 1/2
Cap. Axle, From
Clip, Fuel Line
Nut, Hex 3/8-16
Cap, Spindle
Cap, Vaive
Stem, Valve
Fitting, Grease
Beari

ng
Rim, Front
Tire, Front
Bracket, Locator, Air Duct
Nut, Keps 1/4 NC
Tube, Tire, Front
Bolt, Carriage 3/8-16 x 2-3/4

Spacer

Washer 17/32x 1 x 18

Washer 27732 x 1-1/4 x 16 Gauge
Screw, Pan Head 1/4-20x 1
Washer 13/32x 7/8 x 13 Gauge
Screw 1/4.20 x /8

Nut 5/16-18 UNC




TRANSAXLE




=
-]

I R R
NN BEIN-DORYPNELON=COWOT JRON E LN =

PHEDYR

Part no.

532 12 26-14
532 12 2615
532 12 26-16
532 12 26-20
532 12 26-21
552 12 26-22
532122623
632 12 26-24
532 12 26-25
53212 26-26

Dascription

Housing, Halt L H.

Housing. Hall A H.

Axle L.H.

Axle R.H.

Bearing. Ball

Washer, Flat 3/4 % 1-1/8 x 030
Gear. Miter

Gear, Miter

Nul. Hex Jam w/Patch 1/2-20
Shaft, Cross

Screw. Stud

Snap. Ring

Bearing. Thrust

Housing Assembly, Differential
Bearing, Flange

Gear, Differantial 72 Tooth
Bolt, Torx Head 1/4-28 x 5/8"
Shalft, Input

Snap. Ring

Retaining Ring 7/16"
Housing. Input Bearing
Bearing, Needle

Bearing. Thrust

Washer, Flat 5/8 x 1-1/8 x .030
Key. Hi-Pro 332 x 5/8

Screw. Hex W/Patch 1/4-20 x 34

Gear, input Pinion 17 Tooth
Washer, Flat .62x 1 x .05
Washer. Flat .62 x 1.125 x .060
Washar, Flat .62 x 1 x .040
Pin, Cotter

Nut, Castle 5/16-24

Washer, Flat .343 x .88 x .062
Arm. Brake Actuator

Pin, Brake Actuating

Brake, Yoke

z
o

=1:1

8 S&5558852888

o
-

85 LBRIBBELLREBY

Part no.

532 12 26-64
532 12 30-65
532 122666
532 12 2667
532 12 26-68
532 12 30-86
532 12 26-70
532 12 26-71
532 12 2672
532 12 26-73
532 12 26-74
532 12 26-75
532 12 30-59
532 12 30-60
532 12 26-54
532 12 30-61
532 12 26-89
532 12 18-39
532 12 69-75
532 12 26-82
532 12 26-83
532 12.26-84
532 12 26-85
532 12 26-86
532 12 26-87
532 12 2652
532 12 30-62
532 12 30-83
532 12 69-76
532 1289-77
532 12 69-78
532 1269-78
532 12 69-80
532 12 6981
532 12 14-31

Description

Disc, Brake

Keay. Hi-Pro 3/16 x 5/8"

Screw. Hex 1/4-20 x 1,50

Plate, Puck

Puck, Brake

Screw, Hex w/Paich 1/4-20 x 2.00
Screw. Hex Setf-Tap 1/4-20 x 2.00
Screw, Hex Self-Tap 1/4-20 x 3.00
Bearing, Ball

Bearing, Ball -

Shaft, Pinion W11 Tooth Gear
Shait, Orive

Bearing, Neodls

Bonze Thrust Brg. 58 x 1-1/4 x 7/64
Washer, Flat .62 x 1.0x 040
Washer, Flat .62 x 1.0 x.050
Spacer

Coupling

Gear. 60 and 17 Tooth

Nut, Hex 1/4-20

Gear, Drive Pinion 17 Tooth
Bolt Square Head

Washer 15/16 x 265 x .125
Washar, Spring Lock 1/4"

Pin. Roll 316" x 142"

Washer, Flat 62x 1.0x.030
Pin, Dowel 3732 x 114

Seal, Grease

Sheil, Durina-O Grease (20 oz)
Washer, Head Spring Lock 1/4"
Washer, Flat .50 x 1.0x .020
Washer, Flat .50 x 1.0x .030
Assembly, Gear, Reduction
Assembly, Shaft, Input
Tranraxle Asasmbly Complate




7
21 29 '
N
30 A 8
- ™
T~ t - !.f- =~ -
”,’ - .:' 1 "’ o '-;-;‘I
"-.:’ . ',;l- * -, (- > . 'd‘.f- :
R B o1 B e
'1;;0’. - i -« - ’a' ':."b
g o oz e, o3
4 "’..:-- o - - .’/
e o
e i
' . e 0 - E:.’f BB
- P e 4
l‘,v"k‘ /
I [}
4 -
S-—u

fix

19
a/ A7 A B ¢ D E G
ht 27 g% ﬁ & 11
3 36 13
23 12
O & 14
13 1R &1 g
&S 38
No. Partno. Description No. Partno. Description

7 532 10 90-70 Retaingr, Beit 21 53212 38-386 Piug, Hole

2 53210 82-36 Bracket, Switch 22 53212 1598 Arm Assembly, Suspension, RH

3 81702 1008 Screw, Tapping, Hex 10-24 x 1/2 23 53210 5848 Bolt, Shoulder 3/8-16

4 532129921 Keeper Belt Engine 24 537109841 Pulley, Engine

5 53212 34-61 V-Belt, Drive 25 871130768 Boit, Hex, Fin 7/16-20

6 532 0027-51 Clip, Fuel Line UNF x 4-1/4 Grade 8

7 532123934 Scale, Indicator Height 26 81004 07-00 Washer, Lock 7/16

9 819131316 Washer 13/32 x 13/16 x 1€ Gauge 27 B74 7€ 06-44 Bolt. Hex 3/8-16 x 2-3/4
10 53212 12-52 Upstop, Mower 28 532 00 44-70 Spacer
11 87368 0E-0) Nut, Crownlock 3/8-16 29 81911 2410 Washer 11/32 x 1-1/2 x 10 Gauge
12 87214 0612 Bolt, Carriage 3/8-16 x 1-1/2 30 81004 0500 Washer, Lock Hvy. Helical Spring 5/16
13 874 76 0514 Bolt, Hex 51618 x 7/8 31 B74 78 05-16 Bolt. Hex 5/16 x 118 x 1
14 B19 11 1416 Washer 11/32 = 7/8 x 16 Gauge 33 532 00 49-1 Spring, Retainer
15 81917 1616 Washer 17132 x 1 x 16 Gauge 36 874 76 06-24 Bolt, Hex 3/B-16 x 1-1/2
16 532121599 Arm Assembly, Suspension, LH 37 532 10 8218 Clutch, Electric
17 532 009135 Retainer, Spring 38 B7368 06-00 Nut. Centeriock A8-16
18 532123674 Idler, Fla 39 5321261-97 Washer 1-1/2x 1532 % 1/4
19 B73 68 08-00 HNut 1/2-13 42 532 11 O7-39 washer, Spring
20 532106308 Trunnion. Lift. Lower




TRANSAXLE AND REAR WHEEL

A B ¢ D £ F & ™~
R S Mo 2
ffas EL gss% E"s Y gv 24
@31 | 1 &n
&
K 1
| No. Partno. Description No. Partno. Description i
|
! 1 532 t211-87 Bracket, Mounting, Hydso 32 532108200 Spacer. Nylon 1-1/2 x 851D x 185 THK |
) 2 53212143 Transaxle. Agn-Fab, Hydro, 33 874 76 0612 Screw, Hex 3/8-16 x 3/4 ;
) Mocel Number 121431X 34 532108518 Boit, Shoulder 3/8-16 x 1-3/8 :
: 3 873680500 = Nut. Crownlock 5/16-18 35 53212 1749 Washer 25/32 x 1-1/4 x 16 Gauge
: 4 532121190 Keaper, Canterspan 36 532 10 82-01 Spacer 13/32 x 5/8 x 2-1/2
i 5 532002751 Clip, Fuel Ling 37 53212 1202 Link. Control
1 6 532 1005-36 Bolt, Shouider 38 532 10 8844 Spring, Compression
7 874760612 Bolt, Hex Fin 3/8-16 UNC x 34 39 819132012 Washer 13/32x 1-1/4 x 12 Gauge
;9 874760616 Bolt, Hex Fin 3/8-16 UNC x 1 40 874 76 0648 Bolt, Hex 3/8-16x 3
! 9 53212 12:06 Bracket. Ballcrank, Pivot 41 532121209 Arm Assembly, Pump Controi
.10 53210 26.70 Spring, Compression 42 532 1104.22 Spring, Brake Return
11 874 56 10-14 Screw. Hex Socket Head  10.24 43 81908 08-16 Washer 9/32 x 1/2 x 16 Gauge
12 532 06 91-80 Locknut  10-24 44 531 02 01-87 Tube, Tire
13 53212 1204 Belicrank 45 873 68 06-00 Locknut ¥8-16
14 532 10 69-33 Knob. Control 46 5321082412 Trunnion
15 532 1. 1201 Rca, Contral 47 532121208 Rod, Control, Adjustable
16 5321216 Spring, Torsion 48 532124788 Clip. Hairpin
17 532 10 81-96 Bracket, Control Rod 49 532 1231.86 Bracket, Chassis Reintorcement, Hydro
18 53212 3583 Key, Square 2.5 x .1845/. 1865 50 532 00 49-21 Spring, Retaiener
19 532 +211.91 Bracket, Transaxie 51 819131210 Washer 13/32 x 3/4 x 16 Gauge
20 532121189 U-Bolt 3816 x 2-7/8 52 819151216 Washer 15/32 x 3/4 x 16 Gauge
21 532121199 Spacer. Spiit 53 532 1107-39 Washar, Spring
22 532121748 Washer 25/32 x 1-5/8 x 16 Gauge 54 532121217 Guide, Controd
23 532 1061-08 Rim, Rear - 55 5321212418 Bracket, Controt Guide
24 812 00 00-01 E-Ring 56 81702 1008 Screw  10-24x 1/2
25 53210 47.57 Cap. Axle 57 81702 10-08 Screw  10-24-
26 532 06 51-39 Stam, Valve 58 53213 2654 Rod, Braks
27 532 10 89-72 Washer, Phanalic 59 532 10 68-88 Spring, Brake Rod
28 532 059192 Cap, Vaive 60 §19 131316 Washer 13/32 x 13/16 x 16 Gauge
29 53305 82-76 Tire, Rear 61 873 35 0600 Nut, Hex, Jam 3/8-16 UNC
30 87602 04-16 Pin, Cotter 1/8 x 1 62 532121749 Washer 25/32 x 1-1/4 x 16 Gauge
31 873 68 06-00 Nut, Crownlock 3/8-16




MOWER-DECK




=
-]

QUMEMmhe bt —

MM R R & & = o ot
RERMEBEEIEZARERT

Part no.

873 68 06-00
819 13 16-1
53212 1316
810 04 06-00
532 10 6902
532 12 48-58
532 10 65-13
532 12 14-25
§32 10 97-76
532 10 65-23
532 10 65-22
532121236
81913 13-16
532 12 16-58
532 10 62-14
532 10 60-85
873 68 06-00
810 04 08-00
532 10 29-32
532 10 65-26
532 12 48-85
532 10 60-41
332102403
532 10 95-99
532 10 56-62
532 00 49-21
532 10 5744
532 10 98-35
532 10 96-00
532 10 81.19
819 15 16-16
532 12 49-50
532121423
532 10 53-04
532 10 67-34
532 11 0452

Description

Nut, Crownlock 3/8-16
Washer 1332 x 1 x 11 Gauge
Pulley, Idier

Washer, Lock 3/8
Spacer

Puilay. Idler

Washer. Wear

Arm, |dler

Pin, Pivot

Bar, Support, Idler
Brace. Idler, Deck
Spacer

Washer 13/32 x 13/16 x 16 Gauge
Mandrel, Secondary
Guard

V-Balt

Nut, /818

Washer, Lock 3/8
Icller, Flat

Arm, Idier, Deck
Spring, Extension
Mandre!, Primary
Pulley, Idier

Bracket, Lift, LH

Link, Parallel
Retainer, Spring

Pin, Front Hinge

Pin, Rear Hinge
Bracket, Lift, AH
Guard, Balt, RH
Washer 15/32 x 1 x 16 Gauge
Runner, AH

Housing, Mower

Cap, Sleeve

Spring

Nut. Push

g

H&89

BdAJAFVARIBEAERUZBLELKRLBBCEAE6L S

Part no.

532 10 9743
532 109785
819 11 14-16
532 10 67-35
532 12 2265
874 61 08-24
819 13 20-12
532 12 5Q-74
532 12 38-07
532 12 38-08
872 14 06-14
872 14 068-12
872 14 06-12
874 76 06-24
B72 14 0506
818 11 1416
873 68 05-00
874 76 06-48
B74 76 06-36
876 02 04-18
819 11 14-16
874 76 05-80
874 78 06-12
872 14 08-12
532 10 27-27
873 93 08-00
872 11 0506
532 12 4949
532 10 9729
819 15 18-16
872 14 06-22
81913 12110
819 13 18-11
532121352
a72 11 0506
§74 76 06-24

Description

Brackat, Deflector

Guard, Discharge

Washer 11/32 x 7/8 x 16 Gauge
Rod, Hinge

Blade, Mower

Bolt, Hex 3/8-24 x 1-1/2 Grade 5
Washer 13/32 x 1-1/4 x 12 Gauge
Runner, LH

Bracket, Susponson Rear. AH

Boit, Carriage 3/8-16 x 1-1/2
Bolt, Carriage 3/8-16 x 1-1/2
Bolt, Hex 3/8-16 x 1-1/2

Bolt, Carriage 5/16-18 x X4
Washer 11/32 x 7/8 x 16 Gauge
Nut, Crownlock 5/16-18

Bolt, Hex 3/8-16x 3

Screw, V8-16x 2-1/4

Pin, Cotter

Washer 11/32 x 7/8 x 16 Gauge
Bolt, Hex 5/16-18x &

Screw 3818 x X4

Bott, Carmeala-w:::m

Spring, Extan
Nut.C.ﬂhﬂod(%w

Bokt, Camiage 5/16-18 x 3/4
Locknut 5/16-18

Roller, Nose

Washer 15/32 x 1 x 16 Gauge
Bott, Camiage 3/8-18 x 2-¥/4
Washer 1332 x ¥d x 10 Gauge
Washer 1332 x 1x 11 Gauge
Keeper, Mandrel, LH

Bolt, Car iage 5/18-18 x 3/4
Bolt, Fin Mex 3/8-16 1-1/2




DIFFERENTIAL AND PUMP ASSEMBLY

16

No. Parino, Description No. Partno. Description

1 53212 36-24 Free Wheei Copnirol Assembly 12 B74 76 05-B0 Boit. Hex. Fin 5/16-18 UNC x5
2 81909 1413 Washer 9/32x 7/8 x 13 Gauge 13 5321213.23 Reservoir, Pump

3 810 04 04-00 washer, Lotk 1/4 14 873 68 05-00 Nut, Crownlock 5/16.18

4 53212 1188 Bracket, Prt. Mounting. Differential 15 532 12 12-50 Spring, Compression

5 B747804-12 Bolt. Hex 1/4-20 UNC x 314 16 B74 76 06-12 Bolt. Hex 3/8-16x 3/4

6 532121186 Fan, Hydro, B 17 873 68 06-00 Nut. Crownlock 3/8-16 LUNC

7 532121180 Pulley, Transaxie 18 810 04 0500 Washer, Lock 516

8 53212121 Swandol, Fan, Hydro 18 532 07 16-73 Cap

9 532121182 Guard Assembly. Beit 20 5321248-15 Bolt, Shoulder
10 53212143 Ditferential Assembly 21 53212 0529 Washer, Nylon
11 53212 14-30 Pumnp Assembly 22 87368 04-00 Nut, Crownlock 1/4-20 UNC ]




